0 DEARBORN

~ SIDE DRESSER ATTACHMENT

FOR DEARBORN CULTIVATORS

MODELS 13-54, 55

TEMPORARY PARTS LIST

February, 1954

TRACTOR AND IMPLEMENT DIVISION

2500 EAST MAPLE ROAD * BIRMINGHAM, MICHIGAN




DEARBORN SIDE DRESSER ATTACHMENT

Model 13-5L

Model 13-55

MODEL INDEX :

Dearborn Side Dresser Attachment Vith Fertilizer
Hoppers. (For Dearborn Cultivators)

Dearborn Side Dresser Attachment Less Fertilizer
Hoppers. (For Dearborn Cultivators)

Figure 2 Frame and ¥ounting Parts |
FIG. QTY.
5 PART NO. NAME AND DESCRIPTION REQ,
GROUP 1-1 - FRAME AND MOUNTING PARTS
1 | 133171 FRAI'E, Side Dresser (Welded Assembly) o o o o o o o o v . 2z
2 BOLT, ?/1? -1 x U=1/2 Hex )
3 133177 SPACER, 3/8 Pipe x 3-5/16 Long ) ., " ; .
I LOCK'ASHER, 7 /16 }l*rame o Cultivator . 2
5 NUT, 7/16 = 1l Hex )
» ROLT-? 5{/8 -1l x 2 Fex ) T'rare to Cultivator Rear
5 LGS g, 5/8 Strut and Rracket  * + e+ | 2
- MUT, 5/8 - 11 Hex ) :




DEARBORN SIDE DRESSER ATTACHMENT

FIG. QTY.
5 PART NO. NAME AND DESCRIPTION REQ.
GROUP 1-1 - FRAME AND MOUNTING PARTS (cont!'d)

6 126138 BRAGKEI', Bearin?:, FEI‘tiliZF?T' Hopper ® 8 @ ® & ® & ® @ © ® 2
- BOIT, 5/16 = 18 x 1-3/L Carr. ) BRearing ®racket to
- NUT, 5/16 - 18 Wing ) Hopper Bottom Bracket
= BOLT, 3/8 - 16 x 1 Carr. ) : s e
= LOCKWASHER, 3/8 ) PR, HCTR 8
- T, 3/8 - P s Frane ('nderside)
7 125686 GEAR, Pindon, Hopper Shaffs « o« o 4 s o &5 » & 5 8 5 3 2
8 PIN, Roll 3/16 x 1-1/B Gear to Shafb o o s o a4 & s & o 2
9 133086 SPOUT nssm%LY Fertilizer Split Flow o « o o o o o o o 2
= SCREW -20x5/ 1d,
10 “ﬂ?g 1/%1/1_1 202“9§ 3 Flat Hd ) Spout to Frame « o « o & L
11 | 133178 TUBE,; Fertiliser RIVEOR s v w 4 s s % @ % &% &4 5 & & 5 I
— SCREW, Pan 4d. Tapping, #10 - 12 x 3/8 — Tube to Spout

Assemhly e - - L] L] L ] - - L] L] - L] - - L] L] L] - L] - - L] - J—I»
12 133093 CLA?'TP,T‘IITIJE....-......--..--...... }-1.
13 133 09)_! BRELCKET’ /Clamp L] L] L] L] - L] L ] L] [ ] L L L] L] L] L - L - L ] - L] - h
— SCREW, 1/L - 20 x 3/l Rd. Hd. ) pracket to CL
= WT, 1/l - 20 Hex ) SRR ey w {14
1 | 133179 SHAFT, Fertilizer,; 5/B0Dx k2 4 ¢ o « o 6 6 5 5 o ¢ & o 1
15 133158 BEARING, Cagt, 1=9/16 0D X 2 < s o o @ o & = .o s & 5 o 2
16 FITTING, Iube, 1/8 — 27 x 3/l Str. — Bearing « « « « « & 2
17 JASHFR, 5/8 Flat ) ‘ 2
18 COTTER PIN, 3/16 x 1 ) Shaft Spacer 1
19 133180 BEROCKET, Drive, 9 Toobh & & & 4 o e 5 & o6 & % & & & 5 1
- PIN, Roll, 3/16 x 1-3/8 —Sprocket to Shaft « o & « o . » 1l
20 133161 BE!‘.RI“G Drive WHeel Frame o i s o « o o o0 o o o & & o 2
_ FITTIT\TG, Lube, 1/8 = 27 x 2/l Str. — Bearing « « « + . . 2
21 BOLT, 7/16 - 1L x 1-1/2 Carr. )

TASHT ® 2 " =

§§ Egiﬁi;qgélé7 /igt g’iear?.n?’m Drive “heel Frame 2
% (FELSAN W ’
2l NUT, 7/16 = 1L Hex )
o5 WASHER, 5/8 Flat ) pocsese
26 COTT}_‘_R PI-!LI, 1{/[1 % l ) ress e Rod L - - - - L - - L] 2




DEARBORN SIDE DRESSER ATTACHMENT

10

Figure 3 Ground Drive Wheel Parts
FIG. _ QTY.
3 PART NO. NAME AND DESCRIPTION REQ.
GROUP 1-2 - GROUND DRIVE WHEEL PARTS
1 12??05 !E‘HEEL’ Ground Drive ® @ 4 5 6 8 B ¢ 4 0 8 o 4 s e 8 e @ l
2 12??06 LUG', Drive Wheel, ® ® 8 s & ® ¢ 8 8 & P E B e 0 e s s e » 10
3 BOLT, 7/16 = 1L x 1 Hex )
Ly LOCKWASHER, 7/16 ) Iug o Wheel « o s o « s s o o 10
5 NUT, 7/16 - 1l Hex )
B |




DEARBORN SIDE DRESSER ATTACHMENT

L]

FIG. QTY.
3 PART NO. NAME AND DESCRIPTION REQ.
GROUP 1~2 - GROUND DRIVE WHEEL PARTS (cont!d)

6 "-’)OLT, 5/8 - 11 x 8 Hex (HUb to Wheel). e ® o o & e o & © @ g
T 127708 CAP, Groumd Yheel Bearinfe «. o v o s v » o » o & & & & & & 2
8 12?707 HUB, Ground jﬁheej.o ® = & 8 @ & @ *® & @ & & @& & 8 & 8 ° & @ 1
9 FITPING, Tobe, 3/8 =27 X 3/h- B8P o o v v 5 & 5 % & % 5 & i
- BOLT, 7/16 - 14 x 1 Carr. )

— LOCKWASHER, 7/16 ) Hub to Wheel o 4 o o o o o & 3
- NUT, 7/16 - 1L Hex )

10 CHAIN, 73 Links, No, 32 (Service from 16L101) . & o « o o | 1
_— 16L101 CHAIN, 10L Links, No. 32, 10 Feet 1ONZ ¢ o o o o o« » o o o |AS Rec
i) NUT, 5/8 - 11 Hex ) Eub to Wheel e
— NUT, 5/8 - 11 Hex, Jam ) It
12 133181 FRAME, Wheel (Welded ASSEMbBIY) o « o o o o o o o o o o o o 5 £
13 133113 ROD, PTeSS'llI'e- L] - L] L] - - . - - L] L] L - L L] L] L] - L] - - . l
1}_]_ COI‘TF_H PIN, 1/).1 2L 1 (PI‘ESSIII'G Spring). 8 8 8 B OB W N e @ 1
15' 1320'?5 COLI.AR, Seto-o..n.u-o-.o-ounoouoai.- 1
— SET SCREW, 3/8 - 16 x 5/8, Cup Pt, — Collar to Rod . . . 1
16 132076 SPRI]\EG’ Pressllre L L] L] *® L] L . L] L] L] . L] L L] L] L L] L L ] L] L] l
17 WASHER, 5/8 Flat (Pressure Spring)s « o « o o o o o« o o o 1




DEARBORN SIDE DRESSER ATTACHMENT

R

oy on

9
13 8
1
3
2
10
1
12
14
15
16
19
P 20
Fioure li Fertilizer Hopper Assembly
FIG. QTY.
L PART NO, NAME AND DESCRIPTION REQ.
GROUP 1-3 -~ FERTILIZER YOPPER ASSEMBLY
NOTZ: Used on Model 13-5.
T, 126177 HOPPER ASSEMBLY, Fertilizer (Riveted Asserbly) . o o o+ o & 2
Consists of Hopper which is not serviced separately
plus items listed below:
2 125783 II“!DEX, Feed T & @ L] * & o o s o a e . *® & = 2 e a L L L] 2
3 RIVET, 3/16 x 3/8 Rd. Hd. = IndexX t0 HODPEr « « o o o o L
J_l 126183 COVFR’ E{Dpperﬂ * o 8 e e @ *® & & & * 5 & ¥ F = 8 5 B e @ B 2
5 12571L LATCH, Hopper COVEL: ¢ i 0w o @ o s & & 5 s il otk L
- 125717 SPRING, ?ﬁppér ottt ToB0h o o & 0 » w & % @ wral i e L
6 | 125713 RIVET, 1/4 x 1 Rd. Hd., Drld, ) S
3 COTTER PIN, 1/8 x 5/8 \ Latch and Spring to Hopper L
? 125?98 LEVE:R, Feeda ¢ 8 8 ¥ & s e 8w e e s e s o e e e 8 ae 2
8 125?99 SPRING,/FeedLeVeI'....--.3.-....-...-. 2
9 BOLT, 1/2 = 20 x 2 Rd. Hd. StoVe ) ever to Hopper . . 5
& NUT, 1/2 - 20 Square ) o ¢




DEARBORN SIDE DRESSER ATTACHMENT

FIG.

PART NO.

NAME AND DESCRIPTION

10
1L

125797
12578L

125785
125788
125789

125792
125794

125795
125796

125793

128066

112221

GROUP 1-3 - FERTILIZER HOPPFR ASSEMBLY (cont!'d)

SCRAPER, Hopper Bottom o o o o o ¢ o ¢ ¢ ¢ o o o ¢ o o o
RING ASSE-”HBLY, Fee(i Gaugeo e ® & @ @& @ ° ° @ e & e ° @& @
Consists of Ring which is not serviced separately

plus items listed below:

GAUGE, Feed w/Strap (Riveted) . .

AGITATOR. L] L] - L] L] - L ] L ] L ] L] L L]

HOUSING Agltator e & 8 8 ® ® ® ®
BOLT, 1/L = 20 x 1/2 Rd. Hd. Stove )

NUT, l/h - 20 Square

- -1/2 F Hd., Stove )
BOLT, 1/L - 20 x 1-1/2 Flat Hd, Stove | Housing to Ring.

NUT, 1/h - 20 Square

BOTTOM, HODPET o ¢ « o « &
STRAP, Hopper Pottom, R.H.
BOLT, 1/h - 20 x 1/2 Carr.
LOCKWASHRR . Ll

NUT, 1/L - " 20 Hex.

STRAP Hopper Bottom, L.H.
STR&P Hopper Boltom, Rear
BOLT, G/lé - 18 x 3/l Flat
Ummﬁﬁw? 5/16

NIT, 5/16 - 18 Hex

L] L] L] L ] L] -
L] L L] L] - L]

'. L] L] Ll L] °

Ring Assembly to

L] - - L] L

Straps to Scraper &

id,.

L] - L] - L] L] L]

Hopper,

Straps to Rracket ., . .

?RACKET, Bearing, Hopper Bottoms o o o ¢ o« ¢ o o o o o

T A - 1R e ™
ROLT, 5/16 = 18 x 1-3/l; Carr, ; Hopper Assembly to Base,

NJT, 5/16 = 18 Fing

AGITATOR, Center (MWelded ASSEmblY) o « o o s o o o o o« o

BOLT, 7/16 - 14 x 1-3/l; Carr. )

WASHEH 7/16 Flat
NUT, 7/16 - 1l Hex

Agitator, Rottom and
Bracket Retaining . .

DEC-‘AvL......IIC.I.IIGI....I.....

(RS ]

Oy NN

Hopper

=™




DEARBORN SIDE DRESSER ATTACHMENT

NUMERICAL INDEX

PART NO. PAGE NO. | PART NO. PAGE NO.
112221 DECRIN o orlls it e fe e - O 127705 Wheal o e e )

'125686 T e e A P 2 12?706 Lug--..-..-.-B

125713 RANEty. it forve i &, 5 127707 HOB e e e e
12571l Latehy o ot decs oV & 5 127708 Cap i wlliaile ohars e b ls
125717 SPPIRE G ¢ Lo v o it & - B 128066 Apitator o 4 s e e w O
125783 0757 L oA e SINE AR SRS S 132075 GO AT s N )
12578L Ring Assemhly « o« o« « 6 132076 SOring o o o o o o o o L
125785 GEe, aie o o % w laiae. 8 133086 Spout Ascembly o o« o s 2
125?88 Agitator £y I e T L 6 133093 Clamp. e 80 & 8 o & @ 2
125789 Housing, ‘s ¢ o o elid e~ B 13309) Bracket e i el e s
125792 BobXom s« o lage i eice . O 133113 . R Od ot s e el o s TR
125793 Brgekebi v ¢ d sw e © 133158 Bearing. « o « s » w-e 2
12579k St 5 s LtV eneatse 6 133161 Bearing. L S e e
125795 BEiEde s s o' 6w o 5 D 133171 Pranes o e e ls o e s &
125796 Strap. o s @ 8 wiie s, e 6 133377 Spacel‘ ¢ o o o e s s @ 1
125797 Serapers. siv's o s g8 D 133178 Pabein s 1 SaNees T
125798 LEver Y o lanecalag a, B 133179 Shaftes L e o D
125?99 Spr‘ing © & & 8 o 8 o 5 133180 SPI‘OCket * s & o o o @ 2
126138 Brackets J a5 v oadih e e 2 133181 PPATES o s atala o o e
126177 Yopper Assemblye. o « ¢ 5 161101 Chaing s isaele »ie s & DUl
126183 BOVeYs .a' 6 & 5 9 aleMew b




	Front Cover

	Model Index, Frame and Mounting Parts

	Ground Drive Wheel

	Hopper Assembly

	Numerical Index




